
TS 'l'ID 

T1·i·S1ttt1·t 
PARTS LIST 



u 



.r: 

1914 
TS-110 





20. 
21. 
22. 
23. 
24. 
25. 
26. 
27. 
28. 
29. 
30. 
31. 
32. 
33. 
34. 

Flat Washer 2" O.D. x 3/8" I.D. 
Foot Rest Grip 
Foot Rest Mounting Bar 3/4 Dia. x 4-1/2 
Briggs & Stratton Engine Owners Manual 
TS-Owners Manual 
Brake Cable 72" Long 
Brake Lever 
Dummy Grip (Magura) 
Throttle Twist Grip (Magura) 
Includes Items #18 & 19 
Throttle Cable 87" Long 
Throttle Cable Stop 
Safety Wire Assembly 
Handle Bar (Blk.) 
Hex Hd. Bolt 5/16-24 x 2-1/4 
Hex Lock Nut 5/16-24 
Handle Bar Mount 
King Pin Bolt 3/4-10 x 5-5/8 
Fork Bearing 3/4 I.D. 
King Pin Spacer 3/4 I.D. x 3/8 Wide 
King Pin Nut 3/4-10 
Spiral Wrap 2-1/2 Long 
Cable Ties 6-3/4 Long 
Alsport Logo Decal (White) 
Front Fork 

Front Fender 

1. 
2. 
3. 
4. 
5. 
6. 
7. 
8. 
9. 

10. 
11. 
12. 
13. 
14. 
15. 
16. 
17. 
18. 
19. 

734-116 
741-102 
711-103 
710-118 
736-102 
750-104 
710-131 
736-104 
710-129 
733-111 
736-106 
720-102 
711-101 
NPN 
759-112 
746-110 
746-100 
720-105 
720-104 
720-101 
746-138 
746-103 
725-221 
720-111 
710-105 
712-106 
711-107 
710-100 
741-106 
750-109 
712-105 
749-103 
749-102 
759-205 
733-108 

Front Tire & Wheel Assembly 
Front Wheel Bearing 3/4 I.D. 
Front Axle 3/4 Dia. x 9 
Whiz Lock Bolt 3/8-24 x 3/4 
Flat Washer 3/8 I.D. 
Front Axle Spacer 3/8 I.D. x 1/8 Wide 
Hex Hd. Bolt 1/4-20 x 1 
Flat Washer 5/16 I.D. 
Hex Lock Nut 1/4-20 

DESCRIPTION PART NUMBER ITEM NO. 

FIGURE 1 



• i 
46 

f 
48 

J 
48 

~ .... 
1 

48 

49 

51 

50 

' /S6 

•. 



11 

748-106 56. 

710-117 
733-106 
741-106 
749-116 
N/A 

51. 
52. 
53. 
54. 
55. 

Briggs & Stratton Engine 
Spacer 3/4 I.D. x 3/8 
Torque Convertor - Driver 
Flat Washer 3/8 I.D. 
Hex Hd. Bolt 5/16-24 x 1-3/4 
Drive Belt 883-100 
Drive Chain #40 56P W/Master 
#40 Master Link 
Hex Lock Nut 3/8-24 
Star Washer 3/8 I.D. 
Idler Sprocket 
Idler Adapter 
Hex Hd. Bolt 3/8-24 x 2-3/4 
Hex Lock Nut 5/16-24 
Hex Hd. Bolt 5/16-24 x 3/4 
Rear Carrier Assembly Includes 
Items 51 thru 56 
Lug Stud 1/2-20 x 1-1/4 
Wheel Hub w/Studs 
Axle Bearing w/collar 3/4 I.D. 
Flangettes (Sold in pairs) 
Differential for Service Parts 
See Peerless Supplement 
Sprocket #40 45 Tooth 

752-115 
750-lOi 
717-103 
736-148 
710-110 
754-106 
713-117 
713-100 
712-100 
736-146 
748-117 
748-118 
710-116 
712-102 
710-121 
760-239 

35. 
36. 
37. 
38. 
39. 
40. 
41. 
42.· 
43. 
44. 
45. 
46. 
47. 
48. 
49. 
50. 

DESCRIPTION PART NUMBER ITEM NO. 

FIGURE 2 



M 
w ex: 
::> 
(!J ~ 
LL 



FIGURE 3 

ITEM NO. PART NUMBER DESCRIPTION 

.,,,--.... 
57. 733-224 Frame 
58. 711-123 Jackshaft 5/8 Dia. x 12-1/8 
59. 748-123 40 B 8 Sprocket 
60. 710-148 Set Screw 1/4-20 x 5/16 
61. 750-122 Lock Collar 5/8 I.D. 
62. 712-102 Key 3/16 Sq. x 2 
63. 736-100 Flat Washer 5/8 I.D. 
64. 741-100 Jackshaft Bearing 5/8 I.D. 
65. 717-104 Torque Convertor Driven 
66. 710-128 Hex Hd. Bolt 5/16-24 x 1 
67. 757-104 Brake Cable Stop 
68. 714-101 Key 3/16 Sq. x 9/16 

I 

69. 710-205 Set Screw 5/16-24 x 3/8 I 
70. 757-136 Brake Drum 5/8 I.D. II 

71. 757-100 Brake Band 
72. 733-245 Brake Mounting Brk't. 
73. 712-122 Hex Lock Nut 3/8-16 



N co-- 

•o \ /. co 
""" 

M 
CIO 

f 



slJ . 

Hex Hd. Bolt 5/16-24 
Hex Nut 1/ 4-20 
Lock Washer 1/4 I .D. 
Rubber Grommet 
Carriage Hd. Bolt 1/4-20 x 1-1/2 
Hex Hd. Bolt 1/4-20 x 2 
Seat Male Snap 
Lug Nut 1/2-20 
Rear Tire & Wheel Assembly 
Fiberglass Body 
Seat Pad w/Snaps 

710-110 
712-101 
736-103 
735-100 
710-123 
710-133 
749-113 
712-104 
734-118 
751-147 
723-140 

DESCRIPTION PART NUMBER 

FIGURE 4 




